FRONT FORK, TRIPLE CLAMP

1of2

http://sparepartsfinder.husqvarna-motorcycles.com/Print.aspx?includePa...

2014 / TC 125 HQV

@]Husqﬁmf FRONT FORK, TRIPLE CLAMP
' C148030110
@ ©
- B
@ =~ F @
® ®: -@
= @~ g
-~y
= e o
T e 3
O
@ ;=;=_*___ fnl‘h
d T
® <
- ®
@ %
{ @
@
=5 i |
b
| 69
M l‘f .‘
Ny @
] mlihh" fa]
@ . .:i!.._::t:'lh] l. ]
KTy B ]
‘“-c:[:'@ | ®
~4 H'\m_ | (=) A f |
f T I‘%‘:} @ L Qﬁ;‘-’a__ |-
i e f-a;.k & j,j e E.-c.m.e/; b T T T E_Elr:
b Pl < = =l :j =
@ g,.;»"' : il a&f} ?“M @
Jﬁ...#- P - -~ l'h _:Ql? B @

Position Part number Description Qty
1 14187N5101 FORK WP 125/150 SX US 2014 1
2 0025080506 HH COLLAR SCREW M8X50 TX40 4
3 0025080256 HH COLLAR SCREW M8X25 TX40 8
4 0025080406 HH COLLAR SCREW M8X40 TX40 4
5 00250802565 HH COLLAR SCREW M8X25 TX40 1

11/06/2014 15:20



FRONT FORK, TRIPLE CLAMP

20f2

http://sparepartsfinder.husqvarna-motorcycles.com/Print.aspx?includePa...

6 00321003565 AH-COLLAR SCREW M10X35 ISA45 2
8 0770025035 O-RING 25X3,55 NBR70 05 1
9 0017060206 SCREW F. PLASTIC K60X20AL SW6 2
32 7770103202230 TRIPLE CL. BOTT. CPL. X=22 BL. 1
34 7770103402230 % TRIPLE CLAMP TOP X=22 BLACK 1
36 54801036000 STEERHEAD SCREW M20X1,5 WS=27 1
38 77201038000 HANDLEBAR CLAMP 28MM 2
39 59401039032 HANDLEB.SUPP. D=28MM H=32MM 05 0
39 59401039037 HANDLEB.SUPP. D=28MM H=37MM 05 2
39 59401039042 HANDLEB.SUPP. D=28MM H=42MM 05 0
81 54201081100 TAPERED ROLLER BEARING CPL. 06 2
82 54601084100 %0O-RING SUPPORT W. SEALING LIP 1
84 54601184000 STEARING HEAD GASKET TOP 1
85 78001085000DA CLAMP FOR SPEED CABLE D=6MM 08 1
86 78101086000 STEERING HEAD COVER 1
91 59001092050 SPECIAL SCREW M6X12,5 WS=8 6
92 78001094200DA FORK PROTECTION L/S+R/S 2014 1
98 00050000921 HANDLEBAR SUPPORT KIT D28/H37 0
99 00050000930 STEARING HEAD REP. KIT 06-15 0

11/06/2014 15:20



